samoncas. FCC RF Test Report Report No. : FG402501K

Conducted Spurious Emissions

NR SCS Bandwidth Arfen Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)
41 30 10 500202 2501.01 CF(’Q‘S;?M 1@0 see graph
41 30 10 500202 2501.01 C'BSEEM 1@0 seegraph  PASS
41 30 10 500202 2501.01 CF(’Q‘S;?M 1@0 seegraph  PASS
41 30 10 518508  2502.99 C%S;EM 1@0 see graph
41 30 10 518598 2592.99 C%'SQEM 1@0 seegraph  PASS
41 30 10 518508  2502.99 CF(SS;? M 1@0 seegraph  PASS
41 30 10 537000 2685.0 C%SEEM 1@0 see graph
41 30 10 537000 2685.0 CF(SS;? M 1@0 seegraph  PASS
41 30 10 537000 2685.0 C%'SQEM 1@0 seegraph  PASS
41 30 40 503202  2516.01 CFSSQEM 1@0 see graph
41 30 40 503202  2516.01 CFSSEEM 1@0 seegraph  PASS
41 30 40 503202  2516.01 CFSSEEM 1@0 seegraph  PASS
41 30 40 518598  2502.99 CFSSQEM 1@0 see graph
41 30 40 518508  2592.99 CFSSEEM 1@0 seegraph  PASS
41 30 40 518508  2502.99 CFSSQEM 1@0 seegraph  PASS
41 30 40 534000 2670.0 CF(’?'S;E(’M 1@0 see graph
41 30 40 534000 2670.0 CF(’?'SEEM 1@0 seegraph  PASS
41 30 40 534000 2670.0 CFSSEEM 1@0 seegraph  PASS
41 30 100 509202 2546.01 CF(’?'SEEM 1@0 see graph
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41 30 100 509202 2546.01 CF(’D‘S;‘?M 1@0 seegraph  PASS
41 30 100 509202 2546.01 C'BSEEM 1@0 seegraph  PASS
41 30 100 518508  2502.99 CF(’D‘S;‘?M 1@0 see graph

41 30 100 518598 2592.99 C'BSEEM 1@0 seegraph  PASS
41 30 100 518508  2502.99 CF(’D‘S;‘?M 1@0 seegraph  PASS
41 30 100 528000 2640.0 C'ggg{?"" 1@0 see graph

41 30 100 528000 2640.0 C%'SEEM 1@0 seegraph  PASS
41 30 100 528000 2640.0 CF(SS;? M 1@0 seegraph  PASS
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Conducted Band Edge

NR SCS Bandwidth Arfen Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)
41 30 10 500202 2501.01 C'BSEEM 1@0 seegraph  PASS
41 30 10 500202 2501.01 C'BSEEM 24@0  seegraph  PASS
41 30 10 537000 2685.0 CF(’D‘S;?M 1@23  seegraph  PASS
41 30 10 537000 2685.0 CF(SS;? M 24@0  seegraph  PASS
41 30 40 503202 2516.01 C%'SEEM 1@0 seegraph  PASS
41 30 40 503202 2516.01 C%'SEEM 106@0  seegraph  PASS
41 30 40 534000 2670.0 CF(SS;? M 1@105 seegraph  PASS
41 30 40 534000 2670.0 CF(SS;? M 106@0  seegraph  PASS
41 30 100 509202 2546.01 C%'SEEM 1@0 seegraph  PASS
41 30 100 509202  2546.01 C%‘SEEM 273@0  seegraph  PASS
41 30 100 528000 2640.0 C%Sgl'f M 1@272  seegraph  PASS
41 30 100 528000 2640.0 CFSSQEM 273@0  seegraph  PASS
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Software Version: 23.06.1602

FR1 N71 ANTO

Transmitter Conducted Output Power And ERP, (GT - LC)=-5.9dB

ar | scs \;'V?;t‘:] Arfen (';/'{f'g) Modulation | RB P%‘\’A’,‘gr‘;gt;n‘:) ERP(Bm) | ERP(W)
71 | 15 5 |133100| 665.5 DFTQ'SP'SEDM 1@1 24.84 16.79 0.0478
71 | 15 5 |133100| 665.5 DFT'S&',:MDM 161 @1 24 15.95 0.0394
71 | 15 5 |136100| 680.5 DFT(;;SEDM 1@1 25.13 17.08 0.0511
71 | 15 5 |136100| 680.5 DFT'S('DOAEDM 16| @1 24.23 16.18 0.0415
71 | 15 5 |139100| 695.5 DFTQ'SP'(S)EDM 1@1 24.38 16.33 0.0430
71 | 15 5  |139100| 695.5 DFT'S&EDM 161 @1 23.89 15.84 0.0384
71 | 15 10 |133600| 668 DFT(;;SEDM 1@1 24.95 16.9 0.0490
71 | 15 10 |133600| 668 DFT'S('DOAEDM 16| @1 24.01 15.96 0.0394
71 | 15 10 |136100| 680.5 DFTQ'SP'(S)EDM 1@1 25.2 17.15 0.0519
71 15 10 |136100| 680.5 DFT'Séa';ADM 16 1@1 24.18 16.13 0.0410
71 | 15 10 |138600| 693 DFT;P'SEDM 1@1 24.95 16.9 0.0490
71 | 15 10 |138600| 693 DFT'SSXDDM 16| @1 24.13 16.08 0.0406
71 | 15 15 |134100| 6705 DFT;P'gEDM 1@1 24.96 16.91 0.0491
71 | 15 15 |134100| 6705 DFT'S('Q%ADM 161 @1 23.95 15.9 0.0389
71 | 15 | 15 |136100| 6805 DFT;P'SEDM 1@1 25.21 17.16 0.0520
71 | 15 15 |136100| 680.5 DFT'S&DDM 16| @1 24.14 16.09 0.0406
71 | 15 15 |138100| 690.5 DFT;P'gEDM 1@1 24.84 16.79 0.0478
71 | 15 15 |138100| 690.5 DFT'S('?%ADM 161 @1 23.95 15.9 0.0389
71 | 15 | 20 |134600| 673 DFT;P'SEDM 1@1 24.93 16.88 0.0488
71 | 15 | 20 |134600| 673 DFT'SQ'DOADDM 16| @1 23.78 15.73 0.0374
71 | 15 | 20 |136100| 6805 DFT&;&EDM 1@1 25.06 17.01 0.0502
71 | 15 | 20 |136100| 6805 DFT'S('?%ADM 16| @1 24.11 16.06 0.0404
71 | 15 | 20 |137600| 688 DFT;P'SEDM 1@1 25.13 17.08 0.0511
71 | 15 | 20 |137600| 688 DFT'SQ'DOADDM 16| @1 24.16 16.11 0.0408
71 | 15 | 25 |135100| 6755 | DFT-s-OFDM | 1@1 25.08 17.03 0.0505
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OPSK
71 | 15 | 25 |135100| 6755 DFT'SS;',:\ADM 18 @1 24 15.95 0.0394
71 | 15 | 25 |136100| 6805 DFTQ'S;S)EDM 1@1 24.89 16.84 0.0483
71 | 15 | 25 |136100| 6805 DFT'S('?OADDM 16| @1 24,11 16.06 0.0404
71 | 15 | 25 |137100| 6855 DFT(';SEDM 1@1 25.03 16.98 0.0499
71 | 15 | 25 |137100| 6855 DFT'SS;',:\ADM 18 @1 24.25 16.2 0.0417
71 | 15 | 30 |13s600| 678 DFTQ'S;S)EDM 1@1 25.14 17.09 0.0512
71 | 15 | 30 |135600| 678 DFT'S('DOAEDM 1% @1 24.14 16.09 0.0406
71 | 15 30 |136100| 680.5 DFTéSP'SEDM 1@1 25.07 17.02 0.0504
71 | 15 | 30 |136100| 6805 DFT'S&EDM 1% @1 24.05 16 0.0398
71 | 15 | 30 |136600| 683 DFTQ'SP'(S)EDM 1@1 24.98 16.93 0.0493
71 | 15 | 30 |136600| 683 DFT'S('DOAEDM 16| @1 24.11 16.06 0.0404
71 | 15 | 35 |136100| 6805 DFT'SE;%Z?(M PI2\ 90@as5 25.26 17.21 0.0526
71 | 15 | 35 |136100] 6805 O ' o2 DM PI2| @1 24,72 16.67 0.0465
71 | 15 | 35 |136100] 6805 |71 DM PII2l 1 @186 25.03 16.98 0.0499
71 | 15 | 35 |[136100| 680.5 DFT(;P'SEDM 90@45 25.27 17.22 0.0527
71 | 15 35 |136100| 680.5 DFT;P'(S)EDM 1@1 24.78 16.73 0.0471
71 | 15 | 35 |136100| 6805 DFT;P'gEDM 1@186 25.25 17.2 0.0525
71 | 15 | 35 [136100| 680.5 DFT'S('?%ADM 16 1 90@45 24.2 16.15 0.0412
71 | 15 | 35 [136100| 680.5 DFT'SSXEDM 16| @1 23.89 15.84 0.0384
71 | 15 | 35 |136100| 6805 DFT'S&DDM 16 |1 @186 24.3 16.25 0.0422
71 | 15 | 35 |136100| 6805 DFT'S('?CAEDM 64 1 90@45 22.85 14.8 0.0302
71 | 15 | 35 [136100| 680.5 DFT'S('?%ADM 641 1@1 22,56 14.51 0.0282
71 | 15 | 35 |[136100| 680.5 DFT'SSXEDM 64 11@186 22,91 14.86 0.0306
71 | 15 | 35 |136100| 6805 DFT'S'(S)AFSM 256 g0@45 20.84 12.79 0.0190
71 | 15 | 35 |136100| 6805 DFT'S'QOAF,\?M 256 1 @1 19.98 11.93 0.0156
71 | 15 | 35 [136100| 680.5 DFT'S'QOAFSM 256\ 1 @186 20.39 12.34 0.0171
71 | 15 | 35 |136100| 680.5 | CP-OFDM QPSK |94@47 23.76 15.71 0.0372
71 | 15 | 35 |136100| 680.5 | CP-OFDM QPSK| 1@1 23.45 15.4 0.0347
71 | 15 | 35 |136100| 680.5 | CP-OFDM QPSK |1@186 23.88 15.83 0.0383
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Frequency Stability

NR SCS Bandwidth Arfcn Freq Modulation RB Deviation Verdict Environment
Band (kHz) (MHz) (MHz) (Hz)

DFT-s-

71 15 20 136100  680.5 OFDM 100@0 16.9 PASS NV
QPSK
DFT-s-

71 15 20 136100  680.5 OFDM 100@0 14.9 PASS LV
QPSK
DFT-s-

71 15 20 136100  680.5 OFDM 100@0 15.3 PASS HV
QPSK
DFT-s-

71 15 20 136100  680.5 OFDM 100@0 17.6 PASS -30°C
QPSK
DFT-s-

71 15 20 136100  680.5 OFDM 100@0 15.6 PASS -20°C
QPSK
DFT-s-

71 15 20 136100  680.5 OFDM 100@0 19.1 PASS -10°C
QPSK
DFT-s-

71 15 20 136100  680.5 OFDM 100@0 10.5 PASS 0°C
QPSK
DFT-s-

71 15 20 136100  680.5 OFDM 100@0 17.1 PASS 10°C
QPSK
DFT-s-

71 15 20 136100  680.5 OFDM 100@0 15.3 PASS 20°C
QPSK
DFT-s-

71 15 20 136100  680.5 OFDM 100@0 17.7 PASS 30°C
QPSK
DFT-s-

71 15 20 136100  680.5 OFDM 100@0 12.8 PASS 40°C
QPSK
DFT-s-

71 15 20 136100  680.5 OFDM 100@0 17.3 PASS 50°C
QPSK

Sporton International Inc. (Kunshan) Page Number : A13-3 of 27
TEL : +86-512-57900158
FCC ID : 2AFZZPN30G



samranas. FCC RF Test Report

Report No. : FG402501K

Peak to Average Ratio

NR SCS Bandwidth Arfcn Freq Modulation RB Result Limit Verdict
Band (kHz) (MHz) (MHz) (dB) (dB)

DFT-s-

71 15 20 136100 680.5 OFDM PI/2 100@0 4.12 13 PASS
BPSK
DFT-s-

71 15 20 136100 680.5 OFDM 100@0 5.01 13 PASS
QPSK

N71(20M)_DFT-s-OFDM_PI_2-
BPSK_Outer_Full_Mid_CH
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#F Ganlow  Cou
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Occupied Bandwidth

NR SCS Bandwidth Arfen Freq Modulation RB OBW 26dB BW
Band (kHz) (MHz) (MHz) (MHz) (MHz)
71 15 5 136100 680.5 CP-OFDM 25@0 4.4641 5.078
QPSK
CP-OFDM
71 15 5 136100 680.5 16 QAM 25@0 4.4767 5.102
CP-OFDM
71 15 5 136100 680.5 64 QAM 25@0 4.4678 5.047
CP-OFDM
71 15 5 136100 680.5 256 QAM 25@0 4.4771 5.115
71 15 10 136100 680.5 CP-OFDM 52@0 9.2873 10.04
QPSK
CP-OFDM
71 15 10 136100 680.5 16 QAM 52@0 9.2857 9.951
CP-OFDM
71 15 10 136100 680.5 64 OAM 52@0 9.2783 9.961
CP-OFDM
71 15 10 136100 680.5 256 OAM 52@0 9.2893 10.05
71 15 15 136100 680.5 CP-OFDM 79@0 14.101 14.94
QPSK
CP-OFDM
71 15 15 136100 680.5 16 QAM 79@0 14.095 14.81
CP-OFDM
71 15 15 136100 680.5 64 QAM 79@0 14.099 14.77
CP-OFDM
71 15 15 136100 680.5 256 QAM 79@0 14.104 15.05
71 15 20 136100 680.5 CP-OFDM 106@0 18.922 19.97
QPSK
CP-OFDM
71 15 20 136100 680.5 16 QAM 106@0 18.94 19.98
CP-OFDM
71 15 20 136100 680.5 64 OAM 106@0 18.914 19.75
CP-OFDM
71 15 20 136100 680.5 256 OAM 106@0 18.923 19.86
71 15 25 136100 680.5 CP-OFDM 133@0 23.721 24.63
QPSK
CP-OFDM
71 15 25 136100 680.5 16 QAM 133@0 23.751 24.82
CP-OFDM
71 15 25 136100 680.5 64 QAM 133@0 23.754 24.74
CP-OFDM
71 15 25 136100 680.5 256 OAM 133@0 23.723 24.69
71 15 30 136100 680.5 CP-OFDM 160@0 28.451 29.61
QPSK
CP-OFDM
71 15 30 136100 680.5 16 QAM 160@0 28.469 29.49
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71 15 30 136100 680.5 C&%FA',D\AM 160@0 28.539 29.56

71 15 30 136100 680.5 %Eéogmﬂ 160@0 28.471 29.67

71 15 35 136100 680.5 CPQ-S;EM 188@0 33.399 34.72

71 15 35 136100 680.5 C]'Z%FA',D\AM 188@0 33.429 34.83

71 15 35 136100 680.5 C&%FA',D\AM 188@0 33.417 34.63

71 15 35 136100 680.5 (;E(-SO(SZADI\’X 188@0 33.441 34.79
Sporton International Inc. (Kunshan) Page Number 1 A13-6 of 27
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samranas. FCC RF Test Report

Report No. : FG402501K

N71(5M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Aifen: 4068 ot Freg:
MaglHokd. 100/100
Radio St None

Ref Lyl Offset 7.50 B
Ref Value 30.00 dBm

Bideo BW 150,00 kHz*

Span 10 M|
Sweep 4.80 ms (1001 pts)

Oooupied Bandwidth

N71(5M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Center 680.500 MHz
[4Res B 51,000 kHz

#Video BW 150,00 kHz*

Span 10 WHg|
Sweep 4.80 ms (1001 pts)

Oooupied Band
Total Power

Power

N71(5M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Aiten. 4068

SVideo B 150,00 kHz' Span 10 MKz|

Sweep 480 ms (1001 pis)

Ocaupied Bandwidth
Total Pawer

N71(5M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Aiten: 4068

(Center 680.500 MHz
#Res BWW 51,000 kHz

#Video BW 150.00 kz*

Span 10 Mkz
Sweep 430 ms (1001 pis)

2 Matrics v

Ocaupied Barx
Total Pawer

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZPN30G
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samranas. FCC RF Test Report

Report No. : FG402501K

N71(10M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Aifen: 4068 ot Freg:
MaglHokd. 100/100
Radio St None

Ref Lyl Offset 7.50 B
Ref Value 30.00 dBm

Bideo BW 300,00 kHz*

Span 20 M|
Sweep 2.53 ms (1001 pts)

Oooupied Bandwidth

N71(10M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Center 630.50 MHz
4Res B 100.00 kHz

#Video BW 300.00 kHz*

Span 20 WiHg|
Sweep 2.53 ms (1001 pts)

Oooupied Band
Total Power

Power

N71(10M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Aiten. 4068

SVideo B 300.00 kHz" Span 20 MKz|

Sweep 253 ms (1001 pis)

Ocaupied Bandwidth
Total Pawer

N71(10M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Alen 408 Tig.Froa Fun
i

(Center 680.50 MHz
#Res BW 100.00 kHz

Span 20 Mkz
Sweep 253 ms (1001 pis)

2 Matrics v

Ocaupied Barx
Total Pawer

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZPN30G
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samranas. FCC RF Test Report

Report No. : FG402501K

N71(15M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Aifen: 4068 ot Freg:
MaglHokd. 100/100
Radio St None

Ref Lyl Offset 7.50 B
Ref Value 30.00 dBm

ideo BW 470,00 kHz" Span 30 MHz,

Sweep 1.67 ms (1001 pts)

Oooupied Bandwidth
i

N71(15M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Center 680.50 MHz #Video BW 470,00 kHz*

Span 30 WiHg|
Sweep 1.67 ms (1001 pts)

Oooupied Band
Total Power

Power

N71(15M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Aiten. 4068

SVideo B 47000 kHz' Span 30 MKz|

Sweep 167 ms (1001 pis)

Ocaupied Bandwidth
Total Pawer

N71(15M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Aiten: 4068

(Center 680.50 MHz
#Res BW 150.00 kHz

#fideo BW 4 Span 30 Miz|
Sweep 167 ms (1001 pis)

2 Matrics v

Occipied Bandwil

Total Paver

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZPN30G
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samranas. FCC RF Test Report

Report No. : FG402501K

N71(20M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Aifen: 4068 ot Freg:
MaglHokd. 100/100
Radio St None

Ref Lyl Offset 7.50 B
Ref Value 30.00 dBm

Bideo BW 620,00 kHz*

Span 40 Mz
Sweep 1.27 ms (1001 pts)

Oooupied Bandwidth

N71(20M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

#Video BW 620,00 kHz*

Span 40 WiHg|
Sweep 1.27 ms (1001 pts)

Total Power

Power

N71(20M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Aiten. 4068

SVideo B 620,00 kHz' Span 40 MKz|

Sweep 1.27 ms (1001 pis)

Ocaupied Bandwidth
Total Pawer

N71(20M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Aiten: 4068

#Video BW 620.00 kz*

Span 40 Mkz
Sweep 127 ms (1001 pis)

Total Paver

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZPN30G
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samranas. FCC RF Test Report

Report No. : FG402501K

N71(25M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Aifen: 4068 ot Freg:
MaglHokd. 100/100
Radio St None

Ref Lyl Offset 7.50 B
Ref Value 30.00 dBm

Bideo BW 10,00 kHz*

Span 50 MHz|
Sweep 1.00 ms (1001 pts)

Oooupied Bandwidth

N71(25M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

#Video BW 810,00 kHz*

Span 50 W]
Sweep 1.00 ms (1001 pts)

Total Power

Power

N71(25M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Aiten. 4068

SVideo BW 910,00 kz' Span 50 MHz|

Sweep 1,00 ms (1001 pis)

Total Paver

N71(25M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Aiten: 4068

#Video BW 910.00 ki

Span 50 Mkz
Sweep 1,00 ms (1001 pis)

Total Paver

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZPN30G
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samranas. FCC RF Test Report

Report No. : FG402501K

N71(30M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Aifen: 4068 ot Freg:
MaglHokd. 100/100
Radio St None

Ref Lyl Offset 7.50 B
Ref Value 30.00 dBm

Bideo BW 10,00 kHz*

Span 60 Mz
Sweep 1.00 ms (1001 pts)

Oooupied Bandwidth

N71(30M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

#Video BW 810,00 kHz*

Span 60 W]
Sweep 1.00 ms (1001 pts)

Total Power

Power

N71(30M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Aiten. 4068

SVideo BW 910,00 kz' Span B0 MHz|

Sweep 1,00 ms (1001 pis)

Total Paver

N71(30M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Aiten: 4068

#Video BW 910.00 ki

Span 60 Mkz
Sweep 1,00 ms (1001 pis)

Total Paver

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZPN30G
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samranas. FCC RF Test Report

Report No. : FG402501K

N71(35M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Aifen: 4068 ot Freg:
MaglHokd. 100/100
Radio St None

Ref Lyl Offset 7.50 B
dBm

#Video BW 11000 MHz"

Span 70 Mz
Sweep 1.00 ms (1001 pts)

Oooupied Bandwidth

N71(35M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

#Video BW 1.1000 MHZ"

Span 70 W]
Sweep 1.00 ms (1001 pts)

Total Power

Power

N71(35M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Aiten. 4068

#Video BW 1.1000 MHz" Span 70 MKz|

Sweep 1,00 ms (1001 pis)

Total Paver

N71(35M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Aiten: 4068

#Video BW 1.1000 MHz*

Span 70 Mkz
Sweep 1,00 ms (1001 pis)

Total Paver

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZPN30G
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samoncas. FCC RF Test Report Report No. : FG402501K

Conducted Spurious Emissions

NR SCS Bandwidth Arfen Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)

DFT-s-

71 15 5 133100 665.5 OFDM 1@0 see graph
BPSK
DFT-s-

71 15 5 133100 665.5 OFDM 1@0 see graph PASS
BPSK
DFT-s-

71 15 5 133100 665.5 OFDM 1@0 see graph
QPSK
DFT-s-

71 15 5 133100 665.5 OFDM 1@0 see graph PASS
QPSK
DFT-s-

71 15 5 136100 680.5 OFDM 1@0 see graph
BPSK

71 15 5 136100 680.5 OFDM 1@0 see graph PASS

71 15 5 136100 680.5 OFDM 1@0 see graph ---

71 15 5 136100 680.5 OFDM 1@0 see graph PASS

71 15 5 139100 695.5 OFDM 1@0 see graph ---

71 15 5 139100 695.5 OFDM 1@0 see graph PASS

71 15 5 139100 695.5 OFDM 1@0 see graph ---

71 15 5 139100 695.5 OFDM 1@0 see graph PASS

71 15 20 134600 673.0 OFDM 1@0 see graph ---

71 15 20 134600 673.0 OFDM 1@0 see graph PASS

71 15 20 134600 673.0 OFDM 1@0 see graph ---

71 15 20 134600 673.0 OFDM 1@0 see graph PASS

71 15 20 136100 680.5 OFDM 1@0 see graph ---

71 15 20 136100 680.5 OFDM 1@0 see graph PASS

71 15 20 136100 680.5 OFDM 1@0 see graph ---

Sporton International Inc. (Kunshan) Page Number 1 A13-14 of 27
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samoncas. FCC RF Test Report Report No. : FG402501K

71 15 20 136100 680.5 OFDM 1@0 see graph PASS

71 15 20 137600 688.0 OFDM 1@0 see graph ---

71 15 20 137600 688.0 OFDM 1@0 see graph PASS

71 15 20 137600 688.0 OFDM 1@0 see graph ---

71 15 20 137600 688.0 OFDM 1@0 see graph PASS

71 15 35 136100 680.5 OFDM 1@0 see graph ---

71 15 35 136100 680.5 OFDM 1@0 see graph PASS

71 15 35 136100 680.5 OFDM 1@0 see graph ---

71 15 35 136100 680.5 OFDM 1@0 see graph PASS

Sporton International Inc. (Kunshan) Page Number 1 A13-15 of 27
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samoncas. FCC RF Test Report Report No. : FG402501K

N71(5M)_DFT-s-

N71(5M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH

OFDM_QPSK_Edge 1RB_Left Low CH

Halten: 408

Foer (RS hten 408
oo 2 %
Run "

= Power (WS
100100
Run

Ref Level 30.00 dBm

Stop 6.080 GHz Video BW 3.0 MHZ' Stap 6.980 GHz
‘Sweep 13.3 ms (40001 pts|| ] Sweep 133 ms (40001 pts)|
Function Width

Function

N71(5M)_DFT-s-

N71(5M) DFT-s-
OFDM_BPSK_Edge_1RB_Left_Mid_CH

OFDM_QPSK_Edge_1RB_Left_Mid_CH

g Tyoe: o (RM g Type: Power (MSI
T A e
Tii: Free Fun " N

|
Tg: Free Run

Slop 6.980 GHy|

‘Sweep 13.3 ms (80001 pts)

Video BW 3.0 MHZ' $top 6.980 GHz]
Sweep 123 ms (40001 ps)]

Function Width Function Vaiue

Function Functian Width

Function Vaiue

Sporton International Inc. (Kunshan) Page Number 1 A13-16 of 27
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samranas. FCC RF Test Report

Report No. : FG402501K

N71(5M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left High CH

Halten: 408 Poner [RMS)
00100
Run

Ref Ly 75008
Ref Level 30,00 dBm

Video BW 3.0 MHz" Stop 6.080 GHz

‘Sweep 13.3 ms (80001 pts)

Function Width

N71(20M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH

i Type: P (RMS
T

00/
Tii: Free Fun

Video BW 3.0 MHz"

Slop 6.980 GHy|
‘Swesp 13.3 ms (40001 pts)

Function Width Function Vaiue

N71(5M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_High CH

#hdten 4003 = Power (RMS] |

100100
Rin

Ref Level 30.00 dBm

Video BW 3.0 MHZ' Stap 6.980 GHz

Sweep 123 ms (40001 ps)]

Function

N71(20M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Low_CH

g Type: Power (MSI
Av e

|
Tg: Free Run

Video BW 3.0 MHZ'

Stop 6.980 GHz|
Sweep 13.3 ms (40001 ps)

Function Functian Width Function Vaiue

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZPN30G
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samranas. FCC RF Test Report

Report No. : FG402501K

N71(20M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Mid_CH

Halten: 408 Poner [RMS)
00100
Run

Ref Ly 75008
Ref Level 30,00 dBm

Video BW 3.0 MHz" $top 6,080 GHz]
‘Sweep 13.3 ms (80001 pts)

Function Width

N71(20M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left_High CH

wAlten 408 i Type: P (RMS
T

00/
Tii: Free Fun

Video BW 3.0 MHz" $top 6,080 GHz]
‘Sweep 13.3 ms (80001 pts)

Function Width Function Vaiue

N71(20M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Mid_CH

Haten 403 s = Power (RS}
T
Run

Ref Level 30.00 dBm

Video BW 3.0 MHZ' $top 6.980 GHz]
Sweep 123 ms (40001 ps)]

Function

N71(20M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_High CH

g Type: Power (MSI
Av e

|
Tg: Free Run

Video BW 3.0 MHZ' $top 6.980 GHz]
Sweep 123 ms (40001 ps)]

Function Functian Width Function Vaiue

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZPN30G
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samranas. FCC RF Test Report

Report No. : FG402501K

N71(35M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Mid_CH

= Power (RS

Slop 6.980 GHy|
‘Swesp 13.3 ms (40001 pts)

Function Width

U+

a

N71(35M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Mid_CH

#hdten 4003

g Type: Power (MSI
Au|Hokd: 100100

Video BW 3.0 MHZ' $top 6.980 GHz]
Sweep 123 ms (40001 ps)]

Function Functian Width

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZPN30G
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Conducted Band Edge

NR SCS Bandwidth Arfen Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)

71 15 5 133100 665.5 OFDM 1@0 see graph PASS

71 15 5 133100 665.5 OFDM 1@0 see graph PASS

71 15 5 133100 665.5 OFDM 25@0 see graph PASS

71 15 5 133100 665.5 OFDM 25@0 see graph PASS

71 15 5 139100 695.5 OFDM 1@24 see graph PASS

71 15 5 139100 695.5 OFDM 1@24 see graph PASS

71 15 5 139100 695.5 OFDM 25@0 see graph PASS

71 15 5 139100 695.5 OFDM 25@0 see graph PASS

71 15 20 134600 673.0 OFDM 1@0 see graph PASS

71 15 20 134600 673.0 OFDM 1@0 see graph PASS

71 15 20 134600 673.0 OFDM 100@0 see graph PASS

71 15 20 134600 673.0 OFDM 100@0 see graph PASS

71 15 20 137600 688.0 OFDM 1@105 see graph PASS

71 15 20 137600 688.0 OFDM 1@105 see graph PASS

71 15 20 137600 688.0 OFDM 100@0 see graph PASS

71 15 20 137600 688.0 OFDM 100@0 see graph PASS

71 15 35 136100 680.5 OFDM 1@0 see graph PASS

71 15 35 136100 680.5 OFDM 1@0 see graph PASS

71 15 35 136100 680.5 OFDM 1@187 see graph PASS

Sporton International Inc. (Kunshan) Page Number 1 A13-20 of 27
TEL : +86-512-57900158
FCC ID : 2AFZZPN30G



samranas. FCC RF Test Report

Report No. : FG402501K

71 15

35

136100

680.5

DFT-s-
OFDM
QPSK

1@187 see graph PASS

71 15

35

136100

680.5

DFT-s-
OFDM
BPSK

188@0 see graph PASS

71 15

35

136100

680.5

DFT-s-
OFDM
QPSK

188@0 see graph PASS

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZPN30G
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N71(5M)_DFT-s-

N71(5M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH

OFDM_QPSK_Edge_1RB_Left_Low_CH

Range Graph
ScalelDiv 10.0 08 ScaleiOn 10.0 d8

Start 652,000 Mz
4 Rarge Tabls

Stop 683.000 MHz|
4 Fanga Tatie

Tra

N71(5M)_DFT-s-

N71(5M)_DFT-s-
OFDM_BPSK_Outer_Full_Low_CH

OFDM_QPSK_Outer_Full_Low_CH

Aten 4068 Aiten: 4068 Froo Run
i

Ref Ll Offset 7.50 0B

Scale/Div 10.0 08 Ref Value 30.00 dBm

ScaleiDiv 10.0 dB

Start 652.000 MHz

Stop 683,000 Mz

Start 652,000 MHz
4 Rarge Tabls

40 Rangs Table

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZPN30G
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N71(5M)_DFT-s-

N71(5M)_DFT-s-
OFDM_BPSK_Edge_1RB_Right_High_CH

OFDM_QPSK_Edge_1RB_Right_High CH

Range Graph
ScalelDiv 10.0 08 ScaleiOn 10.0 d8

| Start 678.000 MHz Start 678.000 MHz.
4 Range Tabls

40 Rangs Table

N71(5M)_DFT-s-

N71(5M)_DFT-s-
OFDM_BPSK_Outer_Full_High_CH

OFDM_QPSK_Outer_Full_High_CH

Aten 4068 Aiten: 4068 Froo Run
i

Ref Ll Offset 7.50 0B
Scale/Div 10.0 08 Ref Value 30.00 dBm

ScaleiDiv 10.0 dB

Start 678,000 MHz

Stop 709,000 Mz

Start 676,000 MHz
4 Rarge Tabls

Stop 709.000 MHz|

40 Rangs Table

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZPN30G
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N71(20M)_DFT-s-

N71(20M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH

OFDM_QPSK_Edge_1RB_Left_Low_CH

Range Graph
ScalelDiv 10.0 08 ScaleiOn 10.0 d8

Start 652.000 MHz

Stop 683,000 MKz Start 652,000 Mz
4 Rarge Tabls

Stop 683.000 MHz|
4 Fanga Tatie

Tra

N71(20M)_DFT-s-

N71(20M)_DFT-s-
OFDM_BPSK_Outer_Full_Low_CH

OFDM_QPSK_Outer_Full_Low_CH

Aten 4068 Aiten: 4068 Froo Run
i

Ref Ll Offset 7.50 0B

Scale/Div 10.0 08 Ref Value 30.00 dBm

ScaleiDiv 10.0 dB

Start 652.000 MHz

Stop 683,000 Mz

Start 652,000 MHz
4 Rarge Tabls

Stop 683.000 MHz|

40 Rangs Table

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZPN30G
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N71(20M)_DFT-s-

N71(20M)_DFT-s-
OFDM_BPSK_Edge_1RB_Right_High_CH

OFDM_QPSK_Edge_1RB_Right_High CH

Range Graph
ScalelDiv 10.0 08 ScaleiOn 10.0 d8

Start 678,000 MHz

Stop 702,000 MKz Start 676,000 Mz
4 Rarge Tabls

40 Rangs Table

N71(20M)_DFT-s-

N71(20M)_DFT-s-
OFDM_BPSK_Outer_Full_High_CH

OFDM_QPSK_Outer_Full_High_CH

Aten 4068 Aiten: 4068 Froo Run
i

Ref Ll Offset 7.50 0B

Scale/Div 10.0 08 Ref Value 30.00 dBm

ScaleiDiv 10.0 dB

Start 678,000 MHz

Stop 709,000 Mz

Start 676,000 MHz
4 Rarge Tabls

40 Rangs Table

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZPN30G
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N71(35M)_DFT-s- N71(35M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Mid_CH OFDM_QPSK_Edge_1RB_Left_Mid_CH

Ref Lyl Offset 7.50 B
Ref Vall dBy

asure Traoe

N71(35M)_DFT-s- N71(35M)_DFT-s-
OFDM_BPSK_Edge_1RB_Right_Mid_CH OFDM_QPSK_Edge_1RB_Right_Mid_CH

[spectrum Anayzer 1

[Spurious Emissions

KEYSIGHT "'l"'" In Aten 4068
o (G000

Aen 408 Trg: Froe Run
ComGCom 6
Freq Ref Int (5}

Gate: O

¥ Gan Low
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N71(35M)_DFT-s-
OFDM_BPSK_Outer_Full_Mid_CH

Alten 408 ig. Fres Run

Ref Lyl Offset 7.50 B
Ref Vall dBm

Start 652.000 MHz

Stop 709,000 Mz

40 Range Teble

Spectum
Sputos|
KEYSIGHT It

N71(35M)_DFT-s-
OFDM_QPSK_Outer_Full_Mid_CH

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZPN30G
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Appendix B. Test Results of Radiated Test

Radiated Spurious Emission

Temperature : 23~25°C

Test Engineer : Smile Wang : =
Relative Humidity : 41~42%

Note: Pre-scanned harmonic for the different antenna combinations, we choose the worst antenna mode to

perform final test.

n7 SA/NR 50MHz / QPSK (ANT5)

Frequency EIRP Limit Qvgr SG. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Galp (HIV)
(dB) (dBm) (dB) (dBi)
5040 -63.23 -25 -38.23 -73.44 3.03 13.24 H
7545 -59.86 -25 -34.86 -69.31 3.56 13.01 H
Middle 10065 -56.09 -25 -31.09 -65.61 3.92 13.44 H
5040 -63.43 -25 -38.43 -73.64 3.03 13.24 \%
7545 -61.60 -25 -36.60 -71.05 3.56 13.01 \%
10065 -56.92 -25 -31.92 -66.44 3.92 13.44 vV
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
EN-DC_66A_n7A/LTE 10MHz + NR 40MHz / QPSK (ANT6+5)
Frequency EIRP Limit Qvgr S:G. TX Cable | TX Antlenna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Galp (HIV)
(dB) (dBm) (dB) (dBi)
5040 -63.13 -25 -38.13 -73.34 3.03 13.24 H
7545 -60.60 -25 -35.60 -70.05 3.56 13.01 H
Middle 10065 -60.98 -25 -35.98 -70.50 3.92 13.44 H
5040 -63.03 -25 -38.03 -73.24 3.03 13.24 V
7545 -54.95 -25 -29.95 -64.40 3.56 13.01 V
10065 -60.39 -25 -35.39 -69.91 3.92 13.44 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
EN-DC_66A_n7A /LTE 10MHz + NR 40MHz / QPSK (ANT6+7) - Other PA1
Frequency EIRP Limit O_ve_r SG. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gal_n (HIV)
(dB) (dBm) (dB) (dBi)
5040 -62.96 -25 -37.96 -73.17 3.03 13.24 H
7545 -59.01 -25 -34.01 -68.46 3.56 13.01 H
Middle 10065 -61.10 -25 -36.10 -70.62 3.92 13.44 H
5040 -63.28 -25 -38.28 -73.49 3.03 13.24 V
7545 -55.53 -25 -30.53 -64.98 3.56 13.01 V
10065 -60.24 -25 -35.24 -69.76 3.92 13.44 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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EN-DC_5A_n7A/LTE 10MHz + NR 40MHz / QPSK (ANTO0+5) - Other PA2

Frequency EIRP Limit Qvgr SG. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Galp (HIV)
(dB) (dBm) (dB) (dBi)
5040 -62.89 -25 -37.89 -73.10 3.03 13.24 H
7545 -59.59 -25 -34.59 -69.04 3.56 13.01 H
Middle 10065 -55.12 -25 -30.12 -64.64 3.92 13.44 H
5040 -63.25 -25 -38.25 -73.46 3.03 13.24 V
7545 -61.79 -25 -36.79 -71.24 3.56 13.01 V
10065 -54.10 -25 -29.10 -63.62 3.92 13.44 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
n7 UL MIMO / NR 50MHz / QPSK (ANT5+6)
Frequency EIRP Limit Qvgr SG. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Galp (HIV)
(dB) (dBm) (dB) (dBi)
5034 -60.99 -25 -35.99 -71.20 3.03 13.24 H
7551.27 -62.00 -25 -37.00 -71.45 3.56 13.01 H
Middle 10068.36 -61.87 -25 -36.87 -71.39 3.92 13.44 H
5034 -62.12 -25 -37.12 -72.33 3.03 13.24 \%
7551.27 -61.83 -25 -36.83 -71.28 3.56 13.01 \Y
10068 -62.24 -25 -37.24 -71.76 3.92 13.44 \Y;
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
n12 SA/NR 15MHz / QPSK (ANTO0)
Frequency ERP Limit O."e.r S:G. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Galp (HIV)
(dB) (dBm) (dB) (dBi)
1400 -59.81 -13 -46.81 -66.78 1.58 10.70 H
2104 -49.85 -13 -36.85 -58.10 2.102 12.50 H
Middle 2800 -58.49 -13 -45.49 -67.38 2.856 13.90 H
1400 -61.33 -13 -48.33 -68.30 1.58 10.70 \%
2104 -49.98 -13 -36.98 -58.23 2.10 12.50 V
2800 -58.10 -13 -45.10 -66.99 2.86 13.90 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
n41l SA/NR 100MHz / QPSK (ANT5)
Frequency EIRP Limit O_ve_r SG. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gal_n (HIV)
(dB) (dBm) (dB) (dBi)
5100 -63.20 -25 -38.20 -73.41 3.03 13.24 H
7650 -61.46 -25 -36.46 -70.91 3.56 13.01 H
Middle 10185 -60.72 -25 -35.72 -70.24 3.92 13.44 H
5100 -63.50 -25 -38.50 -73.71 3.03 13.24 vV
7650 -61.38 -25 -36.38 -70.83 3.56 13.01 V
10185 -60.99 -25 -35.99 -70.51 3.92 13.44 \Y;
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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EN-DC_66A_n41A/LTE 10MHz + NR 100MHz / QPSK (ANT6+5)

Frequency EIRP Limit Qvgr SG. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Galp (HIV)
(dB) (dBm) (dB) (dBi)
5100 -61.85 -25 -36.85 -72.06 3.03 13.24 H
7650 -59.61 -25 -34.61 -69.06 3.56 13.01 H
Middle 10185 -57.08 -25 -32.08 -66.60 3.92 13.44 H
5100 -61.30 -25 -36.30 -71.51 3.03 13.24 V
7650 -58.80 -25 -33.80 -68.25 3.56 13.01 V
10185 -56.19 -25 -31.19 -65.71 3.92 13.44 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
EN-DC_66A n41A/LTE 10MHz + NR 100MHz / QPSK (ANT6+7) - Other PA
Frequency EIRP Limit Qvgr SG. TX Cable | TX Antlenna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Galp (HIV)
(dB) (dBm) (dB) (dBi)
5096 -57.32 -25 -32.32 -67.53 3.03 13.24 H
7650 -54.87 -25 -29.87 -64.32 3.56 13.01 H
Middle 10185 -52.23 -25 -27.23 -61.75 3.92 13.44 H
5100 -57.17 -25 -32.17 -67.38 3.03 13.24 V
7650 -54.75 -25 -29.75 -64.20 3.56 13.01 V
10185 -51.78 -25 -26.78 -61.30 3.92 13.44 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
n41 UL MIMO / NR 100MHz / QPSK (ANT5+6)
Frequency EIRP Limit O."e.r S:G. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Galp (HIV)
(dB) (dBm) (dB) (dBi)
5092 -65.91 -25 -40.91 -76.12 3.03 13.24 H
7640 -63.19 -25 -38.19 -72.64 3.56 13.01 H
Middle 10188 -62.79 -25 -37.79 -72.31 3.92 13.44 H
5092 -64.07 -25 -39.07 -74.28 3.03 13.24 \%
7640 -58.10 -25 -33.10 -67.55 3.56 13.01 V
10188 -62.23 -25 -37.23 -71.75 3.92 13.44 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
n71 SA/NR 35MHz / QPSK (ANTO)
Frequency ERP Limit O_ve_r SG. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gal_n (HIV)
(dB) (dBm) (dB) (dBi)
1184 -68.31 -13 -55.31 -70.06 1.02 4.92 H
1776 -61.88 -13 -48.88 -63.85 1.27 5.39 H
Middle 2368 -61.52 -13 -48.52 -64.45 1.49 6.57 H
1184 -67.43 -13 -54.43 -69.18 1.02 4.92 vV
1776 -61.75 -13 -48.75 -63.72 1.27 5.39 \%
2368 -60.04 -13 -47.04 -62.97 1.49 6.57 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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